-

COMPACT.TRACTORS
112B,'114B, 1168
Parts Catalog 8-3100

2-80-RP-300-402

n

INGERSOLL

Ingersoll Equipment Co., Inc.




MODEL 112B, 114ﬁ AND 116B COMPACT TRACTORS

. ;- N 1
7 . - ~{ 4
PAINT AND OIL . . .
’ — PRODUCT IDENTIFICATION NUMBERS (P.I.N.} -
© PAINT )
REF. PART NO. DESCRIPTION - . REQ'D .
1 C , 28849 BLACK - semi-gloss, 12ozspray (2percarton) .. ................. 1
2 C 28850 BLACK -semi-gloss, quart 2percarton)...............cvvens. 1 - .
3 C 28851 BLACK - semi - gloss, heat resistant, 12 oz spray (2 percarton) ...... " 1
¢ . e powenneD-gom Tionpm Gpecaton)
\ 6 C 30870  SILVER-gloss, 12 0z spray (2 percarton} ....................... 1 SPECIFICATION NUMBER SPECIFICATION NUMBER
7 C | 31843 POWER RED - gloss, 1 0z touch up, (1doz. percarton)............. 1
. . Ol - :
1 C 32777 BWZD - gt (24 per carton). . ..o oo e e e e e 1
2 C 32776 SAE30-qt. {24percarton}.............. e e e 1
3 C 32778 _20WA( - gt (24percarton). . ... ... ia e e e 1
TRACTOR MODEL AND PIN . TRACTOR MODEL AND PIN
; : ‘ | TRACTOR MODEL ENGINE MODEL
7 ] ' : . . . 1198 . C30146 :
) . ) SPEC. 281707 - TYPE 0135-01 )
: 1148 C29099 .
; SPEC. 400707 - TYPE 0119
1168 C29100 .
SPEC. 402707 - TYPE 0145
i :
| -
. NOTE: Inthis cétaloé there are references to serial
= , . — ' numbers. To order the correct part, use

these serial numbers as a guide.




INDEX

There is an index at tHe front and rear of this catalog.
The front index is an alphabetical index of the major
groups or assemblies.

. The rear index is a numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts
" or components. These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the illustration.
Next to the reference -number is the part number,
description and required quanity of the part shown in
the illustration.

UAR. - “Use as required” indicates that the part
guantity is varisble.

NSS - “Not sold separately’ indicates that the part is
only available as a component of an assembly .or the
part most be purchased locally, If the part is an
assembly component, the description will be indented’
under the assembly description in the parts list.

O/L - “Obtain locally”

** - “Footnotes’ are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

REF. PART NO. DESCRlPT]ON

REQ'D
C 85159 CYLINDERASSY -rearsteering.........cooviemiineeinnnenn... 1
28 C 56208 SOCKETASSY -rearcylinder..............cociiviiann . 1
29 C 55956 PLUG - adjusting, socket @ssy .......vvviiiinriiiiinnrinnnns 1
30 C 55357 SEAT-socketball ... . ... ... ... ... . 2
3 C 56210 SPRING-socKet .. ... ... i 1
32 C 56209 SEAT-socketspring ........... ... .. .. i, i
33 G 45175 CLAMP ASSY -80CKEt8S8Y ... vvvvvrriinr i iannnnsans S 1
16- 836 BOLT-1/2" x2-1/4" N.F. heX ... .c i ierinann.. ) p——
34 132- 104 PIN - cotter, 3/16"" x3" ........ e e
3%/’ C 55889 STUD - ball, socket & cylinder......... T T e 2
36 13- 410 - BOLT-1/4"x5/8"N.C.,hex ....... 0 ... ... i 4
37 92- 4 4

GENERAL INFORMATION

PARTS ORDERS

- All orders must include the following information:

1. Correct part number.
2. Complete description of part or component.
3. Total quantltyr of each part or component.

4. Product model number

5. All necessary product identification numbers.

6. Methed for sending the parts.

7. Complete and correct address.
CATALOG REVISIONS -

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT Put all revisions into the catalog as
soon as possnble

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH} and left hand (L.LH} as used

in this catalog indicate the direction while you are in
the operator’s seat in the normal operating. position.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-

ponents of an assemnbly are indicated by an indented

description. The quantity for an indented part is the’

total needed for that complete assembly See the
example. -

LOCK WASHER-1/4"SAE................ ... e

o

MODEL 112B, 114B AND 116B COMPACT TRACTORS -

Air Cleaner &.. . .............
Battery .. ... ... ... e
Breather, Crankcase . ........
Camshaft . ......... .
Carbufetor ................

Choke Linkage (114B, 116B}. ..

Connecting Rod . ...........
Counter Weight. . .. .. .......
Crankshaft ................
Cylinder Block . . . ......... ..
Cyinder Head . . ... ... .._ ...

Electrical System . ... ....... :

Engine Block & Attaching Parts'.
Exhaust System . ... .. ... _.

Filter, Breather . ... ......... :

Flywheel . . ..

Axle, Front .............. ..

‘Baffies & Shrouds .. .. ..., ... :

Belts & pulleys ... ..........
Brakes . ... .. e e e

Decals ........... .. e '

Electrical System ...........
Fenders .......... ... ....
Frame ... .. ... ... . . .......
Grille .. .... ... . ... ...
Hiteh ... ... ... . ... . ....

5-7 AB-A10

35 10

25,48
39-41

ALPHABETICAL INDEX

lllllllll

L

ENGINE SECTION

Page Grid
. B2-B6 FuelFilter ... ... .%. ... ..... .
D14-E2 Fuel System ............... .
A8-B10 Gasket Kite. . ... ............
5-7  AB-A10 Governor ...... I
B2-B4 Magneto Armature . .. ..........

11 Al4

9 A12 Muffler ... ... . o
5-7 AB-A10 QilPan ......... ... ... .. ... ...
5-7 AB-ATO Piston. .. ... ...t
5-7 AB-A1T0 Spark Plug ................ ...

2] Al12 Starter ....... e '
5-7  A8-A10 Tank, Fuel ...... e

17 B6 Throttle Linkage ............... :
A8-B10  Trigger, lgnition .. ... .._.......
9 A2

Valves . ... ... ....

BASIC TRACTOR SECTION

Hood . ..... ... . ... . ... . ..... ‘"

21 B10 tmplement Lift ... ... .. ... AT

B14-D10 Mounts, Engine . ... ... A R

Ct4-D2 PTOCluteh. ... ... ... .... L.

58 ' EB Seat, Operator's . ........: S

D14-E2 Steering Wheel & Gear . ... ......

“C4-C-6 Trapsaxle ....................

27 C2 Travel Control ........ e

27 C2 Wheels, Front & Rear .. .........
27 Cc2 e ————

o

Manifold (114B, 116B) ... .. ... ..
Mounts, Engine . . ......... .. ..

Page

11
1M1

- 5-7

19

15
23

17

5-7
b-7
571
11
11

5-7

27

23
25

29-31

47-45

Grid

Al4
Al4
AB A10

A12
B4

B12
B6
AB-A10
AB-A10
A2
D12
Al4
Al4
A12
AB-A10

c2
C12
B12
B14
C4-Co

D2-D6
D&
c1o .




MODEL 112B, 114B AND 116B COMPACT TRACTORS "5
. ENGINE BLOCK ASSEMBLY (112B) : ¢
' . REF. PART NO. DESCHIF’TION;’I ‘ . REQ'D
™ 1 o 30843 CYLINDER BLOCK ASSEMBLY - short {also includes item 39 ... 1
1 NSS - CYLINDER BLOCK ASSEMBLY .. ...........oo 1
2 C 25709 SEAL-oil ........... A . P 1
3 C™ 30400 HEAD -eylinder ... ... ..o o 1
2 C 30410 GASKET -‘cylinderhead . .. ................ e T .
5 BR 391406 BREATHER ASSEMBLY .................. e e 1
6 C 27350 GASKET -valvecover .......... S, 1
7 187- 1508 SCREW -sems #10-24x1/27 .. ... .... e 2
8 C 26712 TUBE 'breather. .................. .. .. PR T 1
9 " 304711 GASKET - crankcase cover 1/64” thick ... .. ........ ... .. .. ... o
- -9 oG 130412 -+ GASKET - crankease cover .005” thick ... . .... ... ... ... 1
l 9 - C 30413 GASKET? crankcase cover .009" thick . ... ............... ... ... 1
10 BR 93723 SCREW -cylinderhead 3 10ng. . . oo o0 6
1 21- 843+  PLUG-oildrain.............. S e e 1
12 c 30414 CRANKSHAFT ............... e e ‘. 1
13 c 30415 SUMP - oil {also includesitem O} . . .............................. 1
14 C . 25718 SEAL-0l ... R 1
15 BR 66768 PLUG - oil filler. . ..., e e e 1
16 NSS SCREW - sump mounting, sems (use 113-120 and 192-20) .. . ....... ) 6
-7 C 27236 KEY -flywheel ... .. .. 1
18 C . 29826 PISTON ASSEMBLY -standard ..... ....... e 1
18 C 29827 PISTON ASSEMBLY - 010 oversize ..................... ... .. 1
18 C 28828 PISTON ASSEMBLY - 020" oversize ..... . .......... . e 1
18 C 29829 PISTON ASSEMLBY - 030" oversize ................ .. .. ... ... 1
19 C 29830 RING SET - piston, standard ..... _............. P - 1
19 C 25725 RING SET - piston, 010" oversize ............ ... ... .. ... 1.
19 C 25726 RING SET - piston, .020" oversize ...... .., B . -1
19 C 25727 RING SET - piston, .030" oversize .................. .. .. ... 1
\ 20 C 25728 LOCK -pistonpin .. .. ... i 2
\ 21 C 25729 PIN ASSEMBLY - piston, standard. .. ................. .. e 1
% 21 Cc 25730 - PIN ASSEMBLY - piston, .005" oversize . . .. ................... .. 1
22 C 30416 ROD ASSEMBLY -connecting .. .......... ... ... .. e 1
23 C 25732 LOCK - connectingrodscrew ............ ....... .. .. ... .. 1
N 24 C 25733 "SCREW -connectingrod . ........... ... .. ... 2
\ 25 C 30417 VALVE-exhaust ... .. ... ... Lt 1
26 C 30418 VALVE-intake ... ... ... o 1
27 BR 685906 _ SPRING -intakevalve .. ... ... ... ... .. 1
. - 28 BR 26828 SPRING -exhaustvalve .............. ... ... ........... ... 1
- ! 29 BR 221596 RETAINER -intakevalve .............. ... ... ... ... ... .. _ . 2
30 C 30419 LTAPPET -valve ..o 2
. ‘ 3 . C 29833 CAMSHAFT <. .. .. 1
. . ’ 32 C 25746 OIL SLINGER - governor gear and bracket assembly . ... ..... ... .. 1
N ’ 33 C 30420, SHIELD -cylinder ... ... . 1
; .34 °  NSS ) SCREW - cylinder shield mounting (use 163-18and 192-18) .. ... .. .. 1
; ‘ 35 - C 30421 COVER-cylinderhead .......................... e 1
36 BR 231055 BUSHING - governorcrank {1/4” 1D ... ... ... . . 1
37 BR- 292260 ROTATOR -exhaustvalve. .. ... ... ... ... ... ... .. . . . .. ... L 1
38 BR 93630 RETAINER - exhaustvalve . ........... ..., .... S 2
39 C 29778 BUSHING -crankshaft . . ...... ... ... .. ... ... ... ... ... ... 1
C 30422 GASKET SET - includes items 4, 6, 9 and carburetor
mountinggasket} ...... ... ... ... ...... B 1
k3 - X
Printed in U.5.A. : . August 1990




N

=0

®

"o [Terde

/.

"®

&

Printed in U.S.A,

./’

MODEL 112B, 114B AND 116B COMPACT TRACTORS f 7
. ! |
- ENGINE BLOCK ASSEMBLY (114B, 116B} ;
-REF.  PART NO. DESCRIPTION . . REQ'D. - £
1 C 29929 BLOCK ASSEMBLY -short ..................oo ) T
2 C - 25709 SEAL~0il. ... T 1 :
3 € 271372 HEAD-cylinder RoH. ..o oo S T
4 ¢ 27373 HEAD - cylinder L.H. ............. SRR 1
5 c 27374 GASKET -cylinderhead R.H. .............. T 1
6 C 27308 GASKET - cylinderhaad L.H. ... . ... e 1
7 C 27347 COVER -access . ............... T 1
8 C 27310 GASKET - crankcase 1/84" .- . ... ... ... .. ... . ... ... . 1 3
8 c . 273N GASKET -crankcase .005" ... ... ... ....... ... ... ... ... .. 1
8 c 27312 GASKET -crankcase .009" . ........................ ... ... . ... 1
9 C 27313 BOLT-head 1-15/16" ... ... . ... ... ... .. . . ... S 12
10 BR 93113 BOLT -head 2-6/16" . ... ... ............ .. e s 6
11 . 221- 843 _PLUG -oildrain,.............. e e e A 2
12 C 27314 7 CRANKSHAFT ......... ... .. ... . . . . . . ... e 1
13 C 27318 CRANKCASE . ... ... . . . e o i, e . 1
14. C .-25718 SEAL-oil..0 o o e 1 .
«15 ‘NSS SCREW - cover (use 113-221 and 192-161} .. e 4
16 C 27236 KEY -flywheel. .. ....... ... ... .. ... ... ... . n
17 c | 27316 PISTON ASSEMBLY - standard (also includesitem 20y .. .. .. .... .. . 2
17 C 27317 PISTON ASSEMBLY - .010" oversize (also includes item 20) .. . .. . 2
17. C 27318 PISTON ASSEMBLY - :020" oversize (also includesitem 20) . ... ... ‘ 2
17 c 27319 PISTON ASSEMBLY - .030" oversize (also includesitem 20) .. ... ... ... 2
18 C 27320 RING SET - piston, standard ... ....................... P 2
18 C 27321 RING SET - piston, .010" oversize .......... C e 2
18 C 27322 RING SET - piston, .020" oversize .. . ..... ...... ... .. . 2
18 C 27323 RING SET - piston, .030" oversize ... .. o 2
‘19 C 25729, PIN ASSEMBLY - piston, standard . ........ .............. 2
19 C 26730 - PIN ASSEMBLY - piston, .005 oversize ......... .. ..... 2
20 C 25728 LOCK - piston pin . ...... .. P 2
21 C 27324 ROD ASSEMBLY - connecting ............. e 2
21 C 27582 ROD ASSEMBLY - connecting .020" undetsize. .5 ... .. ... ... . 2
22 C 27332 WASHER - 1/4" x5/8" x 1/32" ... ................... .. 2
23 C - 25733 BOLT - connectingrod :.... .. e 2
24 BR 390419 VALVE-exhaust ........ ... .. ... 2
25 C 27326 VALVE-intake ........... .. ... ..... e S 2 -
26 BR 65906 SPRING -intake valve .. . ... .. . . 2
27 BR 26828 SPRING - exhaustvalve. . ....... e 2.7
28 BR 221596 RETAINER -intakevalve .- . . . .. ... ......... ... ... ... ....... 72
29 BR 292260 ROTOCOIL - exhaust valve . . ... ... P T
30 BR 93630 RETAINER - valverotocail (Tpair) .......... ... ... ... T 2
K3 c 27327 TAPPET -valve. . .. .. e T 4
32 - C . 27328 CAMSHAFT ... ... ..... .. e 1
33 92- ¢ 3 LOCKWASHER -No 10x 1/16" x3/64" . ... ... Pt 1
34 C . 27329, OILSUNGER ............... .. ... ... B ) 1
'35 C 27330 GEAR -governor .. .. ... ... ..., e . 1 -
36 C 27331 WASHER -thrust. . ... ... .0 77 0 o 1
37 C 27346 DIPSTICK AND TUBE ASSEMBLY -oilcheckand fill ... ... .. ... .. .. 1
38 187- 1334 SCREW -No.8-18x1/2"roundhead ...... ... ... ..., . 2
39 C 27336 CLAMP -oiltube ... ... ... .. . ... 1
40 C 27337 DIPSTICK -oil ..., ... o . 1
41 C 27338 SEAL-oiltube ... o0 L L 1
42 C 27339 TUBE-oilfiller ........... .. ... ... .......... B .. 1
- 43 C 27345 SEAL-oilfillcap........ ..... ... ...... e 1
44 113- 120 BOLT -B/187 - 1B x 1-3/4" 6
45 192- 20 LOCKWASHER -5/16""........ . e e i 6
46 C 27342 GASKET -cover ... . 1
47 C - 25749 SCREW -No.10-32x5/8" ... .. ... ... ... .. ... .. ... ... . 1
48 221- - 86 REDUCER - pipe 3/8" to 1/4” oildrain .......... ... .......... ...... 1
49 C 19473 NIPPLE - pipe, oildrain ... ... .. ... .. ... . ... ... ... ... . 1
50 C 14906 GASKET -oildraire. ... e e 1
51 C 14399 PLUG-oildrain................00ci . T cee 1
52 C 29860 RETAINER AND SEAL ASSEMBLY -valve (116BY . ... ... ... ....... 1
C 27335 GASKET KIT - includes items 5, 6, 8, 48, valve cover gasket, intake

manifold gasket and carburetor gasket .
Augus% 1990




7 : REF.  PART NO.
' O A
ST,
t Q‘fi@ 3 BR 220865
, NS 3 C 27382
i ~ , 4 18- 84
_® 5 19 2%
= : 6 27358
Q) 7 BR 222561
= 7 c 27357
‘E@n’@ 8 BR 393474
9 BR 393456
‘ . 10 182- . 90
g 1 . 193 o5
g A D) 12 . C 2978
@ T C 27420
13 c 27419
14 C 27269
15 . BR 221798
16 182- 549 .
17 . BR 66538
18 C 24329
. 18 C 2733
19 BR 92284
19 C 27356
20 NSS
21 C 30440
» C 30447
2. ¢ 30448
24 C 30436
25 BR 392134

!

AR SR
1
aaoOn

20818
30423

29818

29835

—'/‘ ’ "I
7
, Vs
o f
2
-0
. Printed in U.S.A.

MODEL 112B, 114B AND 116B COMPACT TRACTORS . 9

FLYWHEEL AND STATOR

DESCRIPTION

FLYWHEEL AND RING GEAR ASSEMBLY - (114B, 1168)

"RING GEAR - {114B

WASHER -spring (112B) ... ................ I L
WASHER - spring {114B, 116B}
SCREW-No.8-32x3/8"............

LOCK WASHER - No. 8

CUP - screen mounting {
CUP - screen mounting {
STATOR - alternator. ..

DIODE AND CONNECTOR ASSEMBLY .....................

SCREW-No.8-32x 1"
WASHER-No.8. ... ..

ARMATURE ASSEMBLY - {114B, 1168)
- " ARMATURE-{114B, 116B) . ................. ..o,

TRIGGER - ignition

TERMINAL -ignitioncable. . ............................... U
SCREW-No0.8-32x3/4".............. I .

BOOT -'spark plug... . ..
SPARK PLUG-{112B) .

NUT - flywheel {1148, 11
SCREW -3/4" long (use

SCREEN - flywheel {(112B) .\ .. ... ... ... ... .. ... ccviuee ...

FAN - flywheel (112B) . .
RETAINER - fah {112B}.

FLYWHEEL AND RING GEAR ASSEMBLY (112B) ................

RING GEAR {112B)

CSTBBY Lo

................................

M2BY ..
1M4B,116B) ................. P

6B) ... ... e
113-102and 92-5) .......................

ENGINE COUNTERWEIGHT (112B)

LINK-counterweight .. ... .. 0. . ... o 1
COUNTERWEIGHT ASSEMBLY ............... e 1
PIN - counterweight ....,........... e e foa 1
" SCREW -counterweight ... ... .. ... . 0cvuerrunn.! AT A
o - -
.
August 1980




10

MODEL 112B, 114B AND 116B COMPACT TRACTORS - . n R /

. FUEL SYSTEM ’ ' /)

'REF.  PART NO. DESCRIPTION : , REQ'D
1 C 29070 TANKRFUEl o 1
2 C 11529 CAP-fuel .. 1
3 113 102 BOLT -5/16" - 18x 3/4" . o 4
4 131 N NUT -5/16" - 18flangelock ............... ...... [P S, 4
5 214-) 282 CEAMP - hOSE. ot 4
6 NS5 HOSE - fuel 13.5" (343 mm) {use C28937 cuttolength) ... ... .. ... .. .. 1
7 NSS HOSE - fuel 4” (102 mm) (use C28937 cutto length} .. ... ... . .. b, 1
8 Cc 31978 FILTER - fuel ..... ... e e e 1
‘9 C 10678 CONNECTOR -fuellineQ0° ... ... ........ .. ] 1
C 28030 INSULATION - fuelline (1148, 116B} ... _............ .. ... ... 1

CHOKE AND THROTTLE *

1 C 29267 CONTROL - choke and throttie {(112B)  .................... ...... 1
1 C 29186 CONTROL - throttle {(114B, 116B) ..... ... ... .. e e 1
1 C 29187 CONTROL - choke {114B, 116B) ......... ....... [ 1
.2 182- 559 SCREW-Ne. 10-24x3/4" . ... ... .. ..o o 2
3 129- - 17 NUT-No.10.............. A P 2
4 192- 18 LOCK WASHER -3/16" ... ... ....... o 2
5 C 15540 HANDLE-tee {112B} ... ... ... ... .... 1
6 C 27233 CLAMP -cable .. ... o 1
7 187- 1908 SCREW -selftapping ...... ... ... . ... . ... . ... . . ... 1
8 C 30074 HANDLE - choke {114B, 116B) e e e 1
9 C 30073 HANDLE - throttle (1148, 116B) . . . ... ... ... ... ... 1

Printed in U.S.A

’ August 1990




“EA‘ + ) = ' . ) ) .
12 : : : MODEL 112B, 114B AND 116B COMPACT TRACTORS 13
& . - : ‘ . C 30424 CARBURETOR AND AIR CLEANER (112B)
- ' . \. F ) : '
\ ) . ' - . REF. PART NO. DESCRIPTION . : - REQ'D
' ) 1 C 25738 GASKET - carburetor mounting ................... e 1
. 2 BR 292681 VALVE ASSEMBLY - carburetor idle T 1
3 BR 53499 SCREW - throttle and choke mounting, sems .................. ... 2
4 182- 87 SCREW - machine fillister head No. 8-32 x5/8" ... .......... .. .. .. 1
5 BR 26157 - ' SPRING - throttle adjustment ....... ..., ..... A 1
6 138- 251 | PIN-throttlestop .........c........ oo . N 1
- ’ . 7 BR 230886  PIN-floathinge.................o oo
8 BR 222010 VALVE-choke ... ... ... . ... ... . . . 1
. 9 c 29779 VALVE-needle .......... ... . . .. . . 1
‘ 10 BR 93357 SCREW - carburetor mounting .. .................c. ......... .- 2
= 1 C 30425 BODY ASSEMBLY -carburetor .. ....... ... ... ... . 1
2. A 24 PLUG-welch.............. ... ... . ... . ... D 1
13 C 25742 VENTURI -carburetor ... .. ... .. . . . 1
= 14 C 27240 VALVE-throttle ... .. ... ..o . S 1
15 T C 30426 SHAFT AND LEVER -throttle . .................. ... ... ... .. 1
16 BR 211712 STOP-throttle ........... ... ... .. . e 1
17 BR 299707 FLOAT -carburetor. ........ ... .. . . 1
. - 18 C 27254 VALVE-fuelinlet ................ ... .. .. ... ... ... 1
- 19 BR 221995 BOWL-float .................... B 1
] 20 - BR 270611 GASKET -floatbowt. . ... ... .. ... ... ... . . .. ... 1
21 BR 222014 WASHER -floatbowl . ... .. .. . .. . . . 1
. 22 BR 390684 SHAFT AND LEVER -choke ....... ... ... ... ... ....... ... ‘1
23 . BR 299740 NOZZLE-carburetor, . ... ... .. . .. .. 1
24 C 29780 SCREW -nozzle ... ... .. .. .. 1
' 25 C . 30434 NUT -aircleaner ............. ... 0 0 o i 1
26 C 27267 VALVE -fuel shutoff ........... . T, ) 2
' ' 27 C 30427 CONNECTOR -fuelline ................ B 1
28 C ° 27244 LINK - choke .......... R . 1
29 177- 97 SCREW -sems .. ....................... e e . 1
‘ 30 C . 30428 . ELEMENT -aircleaner ............. ... ... .. e 1
. N C 29854 KNOB -cover, aircleaner. .. ........... ... .. ... ... .. .. e 2
32 C 30429 STUD-aircleaner., .. ... ... .. oo 1
33 - Ce 30430 STUD-aircleaner...............ooou i 1
34 C- 30435 PRECLEANER-element.......... ... ... .. . . ... ... ... .. 1
- 35 C 25760 . GASKET -aircleaner ....... ... ... ... .. . . 1
) _ 36 C 30431 WASHER -aircleaner.................... .._............. 1
- . ' " 37 BR 261116 SPRING -chokereturn. .. .... ....:......... .. e ' 1
’ - 38 BR 270382 WASHER -chokeshaft ................. ... .. ... .. .. ... .. 1
38 C "~ 25764 BRACKET - carburetormounting ..................... .. ... .. i 1
- . 40 187- 1510 CCSCREW . L, e 2
- 4, . C  -30432 COVER-aircleaner. ........ ... .. ... ... . . . . . 1
- .' 42 - C 30433 BASE -aircleaner ......... ... .. ... ... .. ..., [ 1
- 43 - C 27266 HANDLE - fuel shut-off valve. . . .. J . 1
44 . C 30405 SEAL -throttleshaft . ... .. ... ... . .. .. .. 1
* C 27255 " CARBURETOR OVERHAUL KIT - tincludes items 2, 7, 9, "
) ' 12,18,20,21,23and 28 o .. ... ... . e '
é f
® Ny

- ' ////-”" - Printed in U.S.A. August 1980




NS

MODEL 112B, 114B AND 116B COMPACT TRACTORS

1

CARBURETOR, FUEL PUMP AND MANIFOLD (114B, 116B)

REF:  PART NO., . DESCRIPTION

1 Cc 27375 MANIFOLD -intake .............. ... .o . .
2 C 27376 GASKET - manifold to spacer and carburetor. .. ............ ..
3 - C 27377 SPACER - carburetor . ... ... L e e e e e
4 C 27378 GASKET - manifoldmounting ............ ........ e
5 113- 5 BOLT - 1/4" - 20 x1-1/ 2" S
8 192- 19 LOCK WASHER - 174" ...
7 71- 410 SCREW - 1/4"-20x7/8" . ................. T
c 29861 CARBURETOR ASSEMBLY {116B) ........................
C 29820 CARBURETOR ASSEMBLY {(114B) ............ P .
8 C 29821 BODY ASSEMBLY -upper {(114B) . . .. ........... .........
B Cc 29862 BODY ASSEMBLY - upper (1168} ........... e
10 BR 93499 . SCREW -valve ...
1 C 29852 GASKET -bady (114B) ... ...
N c 29863 GASKET -body (116B} .......... o,
12 BR 222010 VALVE-choke ........................p. oot
13 C 27387 SHAFT-choke.................. .. oo oo 0
14 C 29853 BODY ASSEMBLY -lower (114B} .. ................. ... ..
14 C 29864 BODY ASSEMBLY -lower (116B} .. . .......................
15 C 27382 BUSHING - throttleshaft .. ... ... .. T
16 BR 93499 SCREW -valve . .................... P
17 C 27240 : VALVE -throttle (T16B) ... ... ... ... ... ... ... .. .. ...
17 C 29822 VALVE -throttle (114B) . ... ... ... ... .. ... . . .. ... ...
18 C 27383 SHAFT -throttle. . .. ... ... ... ..................... .
19 C 27409 WASHER-throttle. ...................... S R
20 _ BR 29%631 VALVE ASSEMBLY -idlefuel .............. . .. [
21 182- - 87 SCREW-Ne.8-32x5/8" ... ............... ... ... ..
22 BR 261657 | SPRING - throttle adjustment . ... .. e
.23 C 27385 FLOAT -carburetor .......... ... ... .. ....... .. ...
24 BR 230896 PIN-floathinge .......... .............. R
25 C 27254 VALVE-fuelinlet. ... .. ... . ... ... .. ... ... ...
26 C 29857 VALVE - needle, main fuel, nonadjustable (1148} ... . .........
26 C 298589 VALVE - needle, main fuel, nonadjustable (1168} ..... .......
27 C 29858 SOLENOID - carburetorshutoff. ... ... ... ........ ... ..

28 163- 4 CSCREW-No.10-32x5/8" .- .. .. e i
i 92- 3 WASHER-No. 10 ...
30 C 27392 LINK-throttle ... ...
31 C, 27393 BELLCRANK. ... ...... S
32 C 27334 BOLT-shoulder ........... .. .. . . . e . -
33, 177- 97 SCREW -No.10-32x1/2" ... ... . e S e
34 196- 513 WASHER -NO. 10 .
35 C 27399 BODY -pump ........ ... ., PR
36 c 27400 s SPRING-pump .
37 C 27401 DIAPHRAGM ... i
38 S~ C " .27402 CAP-spIing ...... ... e
39 C 27403 COVER-fuelpump ........ ... ... ... . . . . . ...
40 173- 65 SCREW-No.6-32x7/8" * .. .. . ... . . . . . ... ...
41 NSS HOSE - vacuum, fuel pump 9" (use C28937 cut to length) .. ..
42 C 32376 CLAMP -hose......... [P
43 C 27333 CONNECTOR-hose ............. i .-
44 C 27413 DIAPHRAGM -damping . ............ oo,
45 C 27414 GASKET ~pumpcover .................... [P,
46 C 27415 "SPRING . ... e
47 C 27407 GASKET -aircleaner .............. ... .............. ...
C 27389 KIT - carburetor overhaul (includes items 11, 19, 20, 24, 25, 28
‘ 5 and fuel pumprepairkit) ...... ... ... .. ... ... .. ... ...
C 27416 KIT - fuel pump repair {includes items 36, 37, 38, 44, 45 and 46) .

Printed in U.S.A.

Augt;st 1990

5

= MY e N = ) RO N = o

,
—

-

A_,Z—a_;_n_l._n_a_a—l_l...a-_t_h_mM_L_l_t_a_l_'n_lM-—l—l—l—l.hMMp\J—AM



18 : ) ) ‘ ' N _ MODEL 112B, 114B AND 116B COMPACT TRACTORS 17

AIR CLEANER {114B, 116B)

REF. PART NO. DESCRIPTION REQ'D
-1 Cc 27390 HOUSING -aircleaner ...........covevutin e, 1
2 129- 101 NUT -1/ heX . e e e, 1
3 169- 137 SCREW-No.10-24x56/8" . ................ ... e 2
4 TC T 27404 ELEMENT -alrcleaner ... . 1
5 - C 29854 KNOB -cover,aircleaner. ....... ... .. ... ..o i . 1
6 C 298565 PRECLEANER ... .. e e 1
7 C 27408 WASHER-elementplate. .. ... . ... ... ... .. ..., 1
8 C 29856 COVER-aircleanmer. ... ... 1
9 C 27411 PLATE-element . ... . 1
10 C 27417 BRACKET-mounting. ...........0 . i, 1
MUFFLER -
1 187- 1041 SCREW - deflector No. 8-32 x3/8"selftap ... . .....coovvvnnnn... 3
2 » 27353, MUFFLER - exhaust {114B, 116B}. . .. .. ... oo .. 1
3 C 27354 NUT - lock, muffler (114B, 116B) . ... ... ... .. ... . .. .. 2 .
4 C 27367 CONNECTOR - muffler (114B, 116B} . .. ... .. .. o 2
5 1872 104 - SCREW-No.8-32x3/8"{114B, 116B) ... ... ......covvoeea ... 4
6 13- 2 7 BOLT-1/4"-20x5/8"(114B, 116B) . ... .. .c0e e 4
7 C 27364 DEFLECTOR -exhaust .. ... ... e 1.
8 C 27366 BRACKET -muffler (114B, 116B) ... .......... ... . 1
9 22- 48 SCREW-1/4"-20x1/2"{(114B, 116B) ... ... .................... UAR
10 192- 19 LOCKWASHER-1/4"{(114B, 118B) ...... ... .o ien . - UAR
1 C 29634 DEFLECTOR -exhaust {(112B}........... ... ..... [ 1
12 61- 512 SCREW-5/16" - 18 x3/4 socket head (112B) .......... ..., N 2
13 192- 404 LOCK WASHER-5/16" (112B) ........ .. ............ PP 2
14 Cc 30286 SHIELD - carburetor (1148, 116B) ........... P 1
15 C 31350 °  MUFFLER -exhaust {112B) . ... ... ... e 1
: 16 C 29848 BOLT -mounting (1128} .. .................... N 2
- 17 C 29849 SHIELD -muffler {T12B) .. ... ... ... .o 1
18 . NSS SCREW - mounting {use 22-412, and 195-18) (112B) . ... . ........ 1
19 C 26807 GASKET -exhaust (112B). . ... ... ... ... . i ... 1
Printed in U.S.A. - v . August 1990




ORNIO W=

PART NO.

C 29846
BR 261129
C 30449
BR 231058
BR 391733
11- 312
129- 7
BR 260584
BR 221535
C 29794
187- 1510
193- 25
129- 6
BR 222450
C  297%
136 103
C 28643
163- 4
192- 3
BR 299500
129- 6
193- 25
C 27391
C 2739
C 2739
C 27397
C 27398
195 518
S 420
128 101
22- 48
1922 19
C 27332
C 27340
c 27341
C 14652
C 27343
C 27344

Printed in U.S.A.

WASHER

e -

MODEL 1128, 114B AND 116B COMPACT TRACTORS

. GOVERNOR (112 B)

DESCRIPTION

CRANK - governor
LEVER ASSEMBLY

WIRE - ground
NUT - No. 8-32

LINK - goverrior
SPRING - governor
SPRING - governor idle
BRACKET - governor
LEVER ASSEMBLY - governor

WASHER - 1/4"

NUT - 1/4" hex
" SCREW-1/4" -20x1/2"
LOCK WASHER - 1/4"
WASHER - governor crank, inside
"BUSHING - governor crank
BUSHING - governor crank
RETAINER - “E" ring
CRANK - governor
SEAL - foam

—d =1 3 3 A RIRD —3 3 kA 3 % 3 3

‘GOVERNOR (114B, 116B)

...............................................
.........................................
.................................
....................................

—l_ll\Jd.‘...l_lMN—l._n_l_l_l_l—\_l-l—l—i

August 1990




20 - ST MODEL 112B, 114B AND 116B COMPACT TRACTORS : 21
BLOWER HOUSING, ENGINE AIR BAFFLES AND BREATHER COVERS
REF. PART NO. DESCRIPTION ’ REQ'D
1 C  ~30437 HOUSING - blower (112B) ............ ... e 1
2 C 27355 HOUSING - blower [114B,118B) ......... ..o, 1
3 NSS SCREW - 1/4" - 20 x 1/2” self-tap {use 22-48and 192-19) ., . ... ... UAR
5 C 27309 TUBE - breather (114B,116B) .. ......................... . .. 1
6 C 27348 BREATHER ASSEMBLY - R.H. (114B, 116B) . ................. ... 1
7 C 27349 COVER - breather L'\H. (114B, 116B) .. ...................... . ... 1
8 - C 271380 GASKET -valve cover (114B,118B) . ...................... .. ... 2
9 187- 1508 SCREW-No. 10-24x 1/27 ... oo 4
10 C . 27359 TERMINAL - (114B, 116B) ... ... ..o 1
1 C 27360 GROMMET - insulator (1148, 116B) ......................... ... 1
12 13- ° 101 BOLT -5/168"” - 18X 1/2" . oo 4
13 92- 5 WASHER -5/16" ... ......... e e 4
14 C 27362 BAFFLE - L.H. rear, air (114B, 1168} ............................ 1
15 C 27363 PLATE -back {114B, 116B) ........... ..o 1
16 1129- 16 NUT-NO.B-32. .. o 2
17 C 27368 BAFFLE - cylinder R.H. {114B, T16B) . ........................... 1
18 C 27389 BAFFLE - cylinder L.H. {(114B, 116B) ............................ 1
19 c 27270 PLATE-top {114B, 116B) _............... oo, 1
2 C 30446 GUARD - flywheel (T12B). .. .......... ... . ... 1
22 187- 1041 SCREW-No.10-32x3/8"selftap ................oomooooin) 2
t
L

Printed in U,S.A. . . August 1990




MODEL 112B, 114B AND 116B COMPACT TRACTORS 23

ENGINE MOUNTS
{114B, 116B)

.REF. PART NO. DESCRIPTION . - REQ'D
1 195- 2175 . WASHER-flat ......... P 4
2 113- 122 BOLT -5/18" - 1B X 1-1/ 2" e e e e e e e 4

o 3 131- 69 NUT-5/16"lock .......... b e e e e e e e e e e e e e 4,
ENGINE MOUNTS
{112B)
1 113- 121 BOLT -5/ 18 = 1B X 2 e e 4
2 129- 102 NUT =B/ - 18 . ot e e e 8-
3 C 30510 SPACER-slBave .. ... e e [, 4
4 C 30508 WASHER -rUBDber ©L 4
5 c 30509 TCUP Tetaining - ..ottt e e 4
6 195- 2175 WASHER - B/ 16" . e e 4
7 195- hZ21 ‘ WASHER-B/16" .. ... ... . e e e FERERERERRD 4
A
gz

.t : Printed in U.S.A. ' , : August 1990



{
MODEL 112B, 114B AND 116B COMPACT TRACTORS 25
ATTACHMENT DRIVE POWER TAKE OFF (PTO)
REF. PART NO. _DESCRIPTION REQ'D
i C 31009 BRACKET -supportishown) ... .. ... .. i 1
1 C 31437**  BRACKET-support....................... e, el 1
2 Cc 28971 BEARING ... . . e 2
3 195- 533 © WASHER-1/2" .. .. e . 2
4 C 15083 PULLEY -bottom ... ... e R, e 1
5 C 30475 PULLEY - 0D ..ottt e e e 1
| 6 C 25733 SPACER-bearing ........... .. cciviiien... e 1
7 C 23818  ° FLANGETTE ... ... . s P 2
8 cC 12975 WASHER .. e 3
9 113- 102 BOLT -8/16" - 18x3/4" . . e 9.
10 131- 176 - NUT-5/16" -181lock ... oo e e . 8
« N C 28263 WASHER-3/8" . ... .. e e e 17
12 13- 205 BOLT -3/8" - 1B X B/ 8 . e 1 :
3 ' C 30477 SPACER-puUlley . ... 1
14 . C - 25229 BUSHING - flange ...... P e e 1
15 C 29326 ARM ASSEMBLY -PTO .. .................... S 1
16 C 17597 BUSHING -slesve ... .... e e e e e ' 1
17 . C 29046 HANDLE-PTOlever ... ... ... .. e i
18 Cc 29252 LEVER-PTO .. . e i e e e 1
19 . 138- - 20N -PiN - spirol 3/16"" x 15/16" ... ... ... e e e e e 1
20 C 29316 BAR -latch ... e ]
21 C 29172 SPRING -extension . ............. NS 1
22 132- 320 PIN - cotter 3/32" x 3/4" . 1
23 C 27593 BUSHING-flip-lock......... ... ... oo, e e |
24 113- 102 BOLT -5/16" -18x3/4" ... ... ... ....... P B e e 2
25 192- 20 LOCKWASHER -B/16" ... .. . iz e e 3
26 129- 102 NUT-6/16"-18 .. ... ... .. ... 2
27 c 30873 ARM -idler ... .>............. e 1
28 C 17597 BUSHING - flange (pressinto hubon engineplate} . ......... ... ....... 2'
29 C 16745 BOLTY -shoulder .............. e e .- 1
30 L3 118 NUT-3/8"1ock .. ..covvieeiiiin ... e 2
3 C 23535 PULLEY -idler. ... ol e e e [P 1
32 113- 209 BOLT -3/8"-16x1-1/2" ... ........... e s . 1
33 192- 21. LOCK WASHER - 3/8" .. i e P 1
34 129- 103 NUT-3/8"-16...... e e e 1
35 c 30768 ROD-PTO ......... S A 1
36 138- 57 PIN-roll 1787 X 3/4” . . . )] e 1
37 195- 525 WASHER - 3/8" . e e 1
3 - 132- 332 PIN-cotter3/32 " x 1" ... .. . . i e ]
. 39 C 27822 SPRING - compression ... . ... ... e o 1
40 C 170686 CWASHER - CUP . e e e 1
a4 Cc 31215 BELT-PTO .................. e e e e 1
42 C 26345 CKEEPER-belt ... e - 1
' 43 195- 521 WASHER -65/16" . ... e . L1
. *Use Before PIN:
) **Use PIN and after:
LT : 112B - 14103745 .
- . * 114B - 14105564 ' i
- : 1168 - 14116701 N
- ‘ ' ' Printed in U.S.A. " ' August 1990




2 . MODEL 112B, 114B AND 116B COMPACT TRACTORS 27
) HOOD, FRAME AND ATTACHING PARTS
REF. PART NO. DESCRIPTION . REQ'D
1, C - 29314 BUTTON -push, hoodrelease. . ................................ 1
2 C 29315 ROD-push, hoodrelease. . .......... ... .. .................. L]
3 C 29323 LATCH-hood . ... . e 1
. 4 C 30202 HOOD ...ttt e e e 1.
5 C 16362 ROD-hINge . ..o 1
6 132- 334 PIN - cotter 178" X 3/4" L 1
7 c 29240 COVER - PTO. . e e 1
g 113- 205 BOLT-3/8" - 18 xb/8" . 2
9 13- 207 BOLT - 3/ 8 - 18X 17 o 2
10 192- 21 LOCK WASHER-3/8" . ... . 4
11 129- 103 NUT - 3/8 - 18 e e 2
12 195- 522 WASHER - 3/8" 2
/ 13 c 31135 FRAME - Main .. ..., .00t 1
14 C 25064 TRAY - center .. e e e 1
15 187- 1036 SCREW - 174" -20 ... S 2
16 - C 29203 FOOTREST-R.H.{shown). ... ... . .. ... . . ... 1
16 C 25204 FOOTREST-LH. ....................... e 1
17 13- 103 BOLT -5/1687 - 1B X 1" . 4
@ 18 192- 20 LOCKWASHER - 5/16" . .. e e e 4 . .
19 195- 521 WA SHER - B/18" ... 4 il
g 20 121- 106 BOLT-6/16"-18x1/2"flangelock ......... . ... ... .......... 4
e 21 182-.° 547 SCREW-1/4"-20panhead, Phillips:. .......................... UAR
i 22 Cy, 31192 DEFLECTOR -exhaust .. ... . ... . i, 1
f “. 24 131- 934 NUT-1/4"-20flangelock ........... .. . . e - UAR
,’ 25 C 30289 GRILLE . ... . e 1
’ 26 C 30100 ° CAP -instrumentpanel (112B) . ... ... .. ... . .. . . ... 1
26 C 30101 CAP -instrument parel {1148, 116B) .. ...... ... ... ......... 1
. 27 187- 1334 SCREW e e 4
28 C 30689 DRAWBAR ... 1
29 113- 221 BOLT -3/ - 1B x 7/ e 4
30 - 196- - 525 WASHER-3/8" (topholesonly) ........ O S 2
3 C 14768 SPACER - mounting (topholesonly} .. ... ... ... .. ... ... ... 2
132 192- 21 LOCKWASHER -3/8" .. ... e 4
33 129- 103 - NUT-3/8"-16 ..... e e e e e 4
"
8

Printed in U.S.A ’ August 1930




. . 0 A X
28 - h MODEL 112B, 114B AND 116B COMPACT TRACTORS 29
_ SEAT AND FENDERS
N ' Use before PIN:
1128 14103745
114B 14105556
116B 14116701 . ,
REF. PART NO, DESCRIPTION REQ'D
1. "NSS* . FENDERS AND SUPPORT . ... . o e, 1
2 121- 106 BOLT-5/16"-18x1/2"flangelock™ . ... ... ... .o .. 4
3 C 29197 HINGE -seat R.H. {shown} ............... ... ... .. ... .. ..., 1
3 C 29196 HINGE-seat L.H. .. .. e e 1
4 C 29173 PIN - hiNge ... e 2
5 C 29174 RETAINER -pin. . .. s i e 2
6 C 15410 CUSHION -rubber ... .. .. 4
7 C 29192 SPRING -sBat . ... e 2
g c 29193 CAPZSPING . .. .. e 2
9 113- 103 BOLT -seatfront5/16" - 18x 1", . ... .. ... . ... .. 2
9 113- 104 BOLT - seat-back 5/16" - 18x1-1/4" (shown} .................... 2
10 192- 20 LOCKWASHER-5/18" . o e 4
11 C 30071 SEAT 1 -
122 C 30785 COVER-inspection. . ... . ... .. ... i iiiiiiinnan. M 1 -
.13 187- 1036 SCREW -1/4" x1/2"selftap . ... .. ... .. ... . ... ..... ... 1
*Use C31031, C31005, C16429, C31004, C30785 and hardware
P
r
> “ *
. - . )
“ ’ Printed in U.5.A, - - . August 1990

!




30 . ‘ . ‘ - MODEL 112B. 114B AND 116B COMPACT TRACTORS
SEAT AND FENDERS
Use PIN and after:

112B-14103745

114B-14106556

116B-14116701

REF. PART NO. DESCRIPTION REQ'D
1 C 31031 FENDERS AND SUPPORT ......... e 1
Z 121- 106 BOLT-5/18" -18x 1/2" flangelock .............. .. ... .. ... . . 6
3 C 31005 HINGE-seat .... ............... ST 1
4 C 16429 PIN-seathinge ..................... . o . 1
5 C 31004 TRAY -tool ... . ... i 1
6 131- an NUT-5/16"-18flangelock .. ................ ... . . .. . . 5
7 C 29305 CAP-spring. ... ... . 2
8 C 29306 SPRING-seat ..................... ... ... ... .. 2
9. 13- 102 BOLT -B/16" - 18 x3/8" . ... . . 3
10 C 15410 CUSHION -rubber ....... .. ... . ... .. ... .. . ... .. .. ... 8
1 195- 2175 WASHER -5/16" x 1-1/4" .. ... 4
12 13- 122 BOLT-5/16"-18x1-1/2".. . ... ... e e 4
i3 C 31006 SPRING - actuating, seatswitch . .. .............. ... .. . . . e 1
14 C 26526 CAP -actuatingspring .. ... oo 1
15 C 30071 SEAT 1
‘ 16 C 30785 COVER -inspection. ... ............. e 1
! ‘ ’ 17, 187- 1036 SCREW -1/4" x1/2" s¥lftap .. ............... e ... 1
N
o
&%, B

43

- Printed in U.S.A. . , August 1990




DO Wl =

— el b ol b —k 3
NSO R WA e O

PART NO.

C
C

C
11-
192-
129-
195-
C

C L
219-
13-
195-
c

C a
195-
138-
C

26325
15096
29181
132
20
102
2069
26039
16105
17
103
521
27045
1420
541
143
29168

Printed in U.S.A.

STEERING GEAR

DESCRIPTION *

WHEEL - steerin-g :
BUSHING - flanged nylon
SHAFT - steering

LOCK WASHER -5/16" ZP
NUT - 5/16" NC hex, ZP

WASHER - 5/16", plain, ZP
BRACKET - steering
WASHER - shim

MODEL 112B, 114B AND 1168 COMPACT TRACTOHS

c
I T i &I N (ORI N

c

August 1990



—m

au MODEL 112B, 114B AND 116B COMPACT TRACTORS 35
FRONT AXLE
"REF. PART NO. DESCRIPTION REQ'D
1 C 16066 AXLE-front ... . 1
2 NSS SPINDLE- R.H. (shown) {Use C31336and 132-311) .............. ... .. 1
3 NSS - SPINDLE-L.H. {use C31335and 132-311) ..., 1
4 138- 2040 PIN -spirol 1/4" x 1-1727 e e 2
5 C 11906 WASHER - thrust 13/168” . ....... ..o i et 3
B 219- 404° FITTING-lube ......... U, 3
7 C 13106 COVER-fubefitting ............. ... ... ... i . 3
8 C 27597 WASHER-spindle . ...... ... ... . . . 2
9 C 28226 WASHER -wheelspacer............... oo, 4
10 C 28232 "RING-retaining ...............0......... e ‘ 2
N C 26051 ROD-tieanddraglink..... ... ... .....00>... .. .. ... 2
12 C 26370 ARM -upperspindle .. .......... ... ..... e e 1
13 C 18626 PIN -axle pivot . ... e 1
14 131- 1331 NUT-lock 3/4" NL.C.hex ... 1
15 129- 163 NUT - lock 3/8" - 24 hex=. . . . .. e e 2
16 129- 289 NUT-lock 3/8” -24 hex L.H.thread ............. ... . . . . . . . ... .. ... 2
17 c 26332 BALLJCINT-R.H. thread ...... [ 2 '
18 ( 26333 - BALLJOINT-L.H.thread ........ ... . ... ... ..o i, 2
y 19° 13- 624 BOLT - 378" X 11/ 2 3
20 13 628 BOLT - 3/8" X 1-3/4" . ... 1
2 131 1181 NUT-lock 3/87 - 16 . ... . 4
22 C 17066 WASHER-3/8" x5/8 cupped . ...... ... ... . . 2
23 C 30165 WASHER-3/8" x5/8 " spacer.............c.......... e 2
24 132- 311 "PIN -cotter5/32 x 1-1/4" ... ......... .. T e . 2
FRONT AND REAR WHEELS
1 C 30781 WHEEL - front (includes bearings) . . ........... ... J 2
2 c 24503 ) BEARING -bushing ..., ... ... 2
3 c 28236 STEM-valve. . ........., e 2
4 219- 10 FITTING-lube . ... . ... ... . I 2
5 C 26526 . CAP-hub ... 4
6 C 30780 WHEEL-rear ................... e o 2
7 C 11796 KEY - 37167 X 3/16" X 2 . 2
8 195- 545 WASHER - 3/4" 2
9 C 28226 WASHER - spacer .03 thick .................... ... ... e 4
10 C 27047 SPACER-sleeve ............ B B 2.
11 C 28972 WASHER-spacer ............. ..ooui.., e 2
12 C 27739 RING-retaining .................. . .. R 2
‘ i
: . ¢

_ Printed in U.S.A. ' ' August 1990




LY
36 MODEL 112B, 114B AND 1168 COMPACT TRACTORS . 37
‘ LIFT CONTROL
‘ REF. PART NO. DESCRIPTION : " REQ'D
1 C 30674 LEVER -6ift. .. ............ e 1
‘2 C 29045 HANDLE -Bftlever ............ o, e 1
- ' ) 3 C 30157 ARM -Gt L T 1
\ ' 4 - C 29706 BUSHING -sleeve. ......... ... 1
\ 5 C 27503 BUSHING - fliplock ..o 1
' 6 c 27822 SPRING -compression. .. ...........c.oe oo 1
7 195- 533 WASHER - 172" . 2
8 132- 310 PIN-cotter 1/87 x 1" .. ..o e U 4
9 138- 2071 . PIN-spiral ... ... 1
10 C 30675 TROD-Tft. o 1
11 P C 28332 o BALLJOINT .o e 1
12 C 28987 WASHER 3/8" ......... U U 2
13 129- 163 NUT-3/8"-24 ..... . R 1.
14 C 16573 SPACER -sleeve . ... ..o 1
15 13- 219 BOLT-3/8"-16x2" . ............... e 1
16 195 522 WASHER - 3/8" oo 6
17 131- 1181 NUT-3/8"-1610CK oo\ oo U 1
18 C 30676 BRACKET -anchor . ... o, 1
18 111- 229 BOLT-5/16" -18x 1/2"carriage . .. ... ... .o, 2
20 131-° 91N NUT-5/16"-18flangelock ............oovouiooii.. o 2
21 C 30679 BAR-Hftlnk ... e 1
22 C 30880 BAR-HFtIAtch ... oo e 1
23 C - 230681 SPACER-roller .. ............ oo, e 2
94 C 24377 WASHER - 172 .o o S . 2
25 C 30682 SHAFT - Hift ..o e o
26 C 15156 BRACKET -saddle ........... T . 2
27 13- 102 BOLT-5/16"-18x3/4" ....... .. .. S U UAR
27 13- 103 BOLT-5/167-18x 1" . UAR
28 192- 20 WASMER-5/16" ... .. .. e 4
29 129 102 NUT-5/16"-18lock ... ... e e 4
30 C 30836 SPRING -tension . ..........c. oo L
" 31 C 30684 ROD-springadjust. ... ... ... ... . . . . . 1
32 C 32990 BRACKET -springanchor .. ... e 1
. .4
o~
EY ﬁ .
Y

Printed in U.S.A. ' August 1990




. . , ) A s , . ' h - J
b 38 . . . . ‘ ) MODEL 112B, 114B AND 116B COMPACT TRACTORS

BRAKE LINKAGE

= . v

1 C 30668 - .SHAFT-brake .............. e e e e 1

2 138- 92 .PIN-roll 3/16" x 3/4" ... .. e 1

3 113- 102 BOLT-6/16" -18x3/4" . ......... .. ......... e 4

4 c 16156 BRACKET -saddle ..................... e 2

. b 192- 20 LOCK WASHER-6/16" . . .. i e 4

6 129- 102 NUT-B/M6"-18.. . ... .. B e e 4

. 7 C 29249 PEDAL-brake ........ ... i s 1

N 8 Cc 24345 PAD-brakepedal. ... .. ... i 1

9 138- 2071 PIN - spiral 3/16" x 15/18" .. .. e 1
10 c 30671 . LINK-clutchandbrake ................ . ... .. ... . ... .. ...... 1

11 132- 6 PIN - cotter3/32"" xb/8" ... ... S 1

12 195- 521 WASHER-1/4" . e 2

i 13 C 29207 LEVER -parking brake ............ ... . o1
| 14 C 29173 HANDLE-laver ... ... .. i ‘.. 1
) 15 195- 103 . WASHER - 3/8" . 1

16 c 2077 BRACKET -retaining ... ... ... i 1

17 111- 108 BOLT-1/4"-20x3/4"carriage ...... ... ... .o..... e 2

18 192- 19 LOCK WASHER-1/4" ....... D 2

19 129- 101 NUT-1/4"-20. ... ... ........... e 2

20 C 29917 SPRING - extension . ......... e 1

21 NSS - ROD -brake fuse C28216) ... ... e i 1

22 138- 51 PIN-roll /8" x 3/8" ........ . e e PR, - 1

23 131- 1362 NUT-3/8"-1610ck . ..o : 1

24 Cc 28188, ARM-brake ...... ... .. ... . e e 1

25 61- 612 _ SCREW-3/8"-16x3/4" sockethead ................. ... ......... 1

26 c 27442 "SPRING - compression . ... e 1

27 131- 69 NUT-5/16"-18lock ................... oo ... e 1

. 28 132- 310 PIN-cotter 178" x 1" L 1

22 C <32970 ROD -clutchlink...... ... ... . 1

.30 “132- 320 PIN - cotter 3/32" x 3/4” ....... ........ e . 2

4
&
'\/\)

Printed in U.S5.A. } ) August 1390

k4




- ' MODEL 112B, 114B AND 116B COMPACT TRACTORS N 41
4y .
29241 TRANSAXLE - 5 SPEED
CASE, INPUT SHAFT AND BRAKE

. REF, PART NO. DESCRIPTION . . REQ'D

- ' 1 G 27552 CASE - transaxle, bottom' _ .., ... ... ... R 1

“2 c 27576 COVER -transaxle, tOp ... ... . . e 1

3 13- 17 SCREW -1/4"-20x1-1/4"hex.................. e 19

4 C 27577 ROD AND FORK ASSEMBLY -shift .. ..... ... ... ... ..ot 1

5 c 19347 RING-retaining .. ... i e 1

6 C 19352 RING-retaining ........................ P 1

7 C 19345 WASHER -thrust . .. .. . e 2

8 C 28648 T RING L e 1

9 c 28649 ‘BEARING - needle ...... e e e e 2
10 C ‘28652 GEAR -bevel pinion, input ... ... ... e 1

11 c 28651 SHAFT -InpU . . e 1

12 178- 53 SCREW -s8t 3/8" - 16X 3/8" .. . e 1

) 13 C  28654. SPRING - retaining . . . ... S . 1

14 C 28667 BALL-detent, stee] . .. .. st vi it i et . 1

15 c 27563 DISK-brake .............. e e e .. 1

16 Cc 19353 PAD-brake. .. ... ... .. -2

. . 17 C 19354 PLATE-brake pad .. ..o i e e 1

. . 9 . - 18 C 19385  HOLDER-brakepad ........ . .............ccoiiiiiiiiiiiiiiis, 1

Co o 19 C 28650 PIN - dowel ..... e e e e e e 2

=4 20 C 27580 LEVER-BIAKE .. e.etenniittiettent et e 1

2 __®) . 21 C 19357 WASHER . ot 1

, - R 2 C 19358 NUT -5/167-24100K .. ... ooiut ittt et ae e 2

- . c/® 23 113- M BOLT -5/18" - 18 % 2-1/2 4
- . 24 131- 69 NUT - B/ 187 100k . .. e e e 4 -

. - 25 C 32086 BOLT - 5/16" self - tapping {frontmounting} .. ...............cover.. 2

T 26 195- 521 - WASHER - B/16" 8pacer. . .. .. .. . o i e s 1

27 353- 10 PLUG-hexhead ... ... ... ... . ... e 1

28 C 28921 BRACKET ...............coil. e e 1

29 C 16573 SPACER .. ,............ e / .............. e 2

30 195- 2175 WASHER - B/ 167 . ... e 1

’ . %
)
Printed in U.S.A. ~ August 1990

Y




MODEL 112B, 114B AND 116B COMPACT TRACTORS 43

: €29241 TRANSAXLE - 5 SPEED
SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT

REF. PART NO. DESCRIPTION . . REQ'D

1 C 29919 SHAFT -shifterand brake . ... ................. ... ... ... . .. 1
2 C 27559 SHAFT-counter ......................... .. e 1
3 C 27570 RING-squarecut.................... .. A e 2
4 C 28653 BUSHING -flanged .. ....... ... ... ... ... .. ... .. . .. . . . . ... 3
. 5 C 19345 CTWASHER-thrust. ... ... .2
6 C 27553 GEAR -spuri1Steeth .......... ... ... ... . ... . ... 1
7 C 27560 SPACER ... .. o 1
8 C 28665 SPROCKET-18teeth .............. .o S 1
9 C 28659 COLLAR -shift ............ P T 1
10 C 28666 KEY 2
11 C 27557 GEAR - spur 37 teeth .. ... U e e e 1
12 C 28664 WASHER-thrust. ... .............. e s 4
13 C 28658 GEAR -spur30teeth ................... ... .cc0vei. .. e 1

14 C 28657  GEAR-spur25teeth .................... ... . .. i 1.
15 Cc 27555 ‘GEAR -spur22teeth .. ... ... . .. .. 1
16 C 28656 GEAR -spur20teeth ....... ... . ... ... ... ... 1
17 .C 28663 WASHER -thrust ............. ., S e e 1
2 18 C 27564 - SPACER ... ... .. PR e 1
19 Cc 27567 - BEARING-needle .....0 ... ... ... ... .. ... . . L 1
20 C 27574 RING -squarecuf>. . ........ .. ... ... ... P 1
21 C 27868 - WASHER ... 1

22 Cc 27575 RING-squarecut.... .. ... ... ... . 2

23 . C 27572 BEARING-needle ....... .. ... ......... .. ... ... ... ... .. PO 2
24 'C 27562, GEAR-output ................ e e e e 1
- 25 C 27561 PINION-output ... .o . 1
26 C 27573 WASHER ... ... . e e i 1
27 C -. 28655 SPROCKET -Gteeth .................... 0 e 1
28 C 28668 CHAIN -roller No. 41{240inks) . . ... ... o 1
29 C 27558 GEAR -bevel42teeth .. ... ... ... . .. U 1
30 C 27554 GEAR -spuri12teeth ... ... ... .. . .. . i 1

3 c 28660 GEAR-spur20teeth ... ... ... ... . . . 1
32 C 28661 - GEAR-spur25teeth ................. ... .. S 1
33 C 27556 GEAR -spur28testh .. ........ ... .... [P 1
4 C 28662 GEAR -spur30teeth .......... . ... ... .. .. 1

|
1
L#]
/
ya

Printed in U.S.A. : August 1390




ﬁ

a1 ) ) . MODEL 112B, 114B AND 116B COMPACT TRACTORS" . 45
o . . C 29241 TRANSAXLE - 5 SPEED X
‘o . ' ‘ . ' ' DIFFERENTIAL o

REF. PART NO. DESCRIPTION v ) REQ'D
1 c 268111 GEAR ASSEMBLY -differential ................... . .. ... . 1
2 c 21576 BUSHING. ... ... 2
0 3 Cc 27566 BEARING-bronze ......................... ... ... ... .. .. 1
_ @ 4 C 19309t GEAR - bevel {shown) for double-D axle shafts. . .........0 ... ... 2
; ( ) @ . 4 C 30500t GEAR - bevel tfor splined axleshafts)..............._ ... ... . ... 2
@ g g . 133:? . E:NION -bevel o ?

1 N-drive. ..o

O 7 C 19312 WASHER-thrust ........................ L 2.
. 8 - c 11222 RING-retaining................................ . ... .. 2
9 138- 97 PIN-roll3/16" x 1-1/8" .. ... 1
10 cC 11205 WASHER -thrust ........... ... ... ... ... . .. 2
T C - 27571t .AXLE - R.H. 14-5/8" (371 mm) shown {double-D style}......... ... 1
1 C 30501tt AXLE - R.H. 14-5/8" {371 mm} (splined style) . .. ................ . 1
B 12 C 275791 AXLE- L.H. 12-3/4" (324 mm) showni {double-D stylel.......... ... 1
12 C 30502tt. AXLE - L.H. 12-3/4" (324mm} (splined style) ... ... .......... .. .. 1
13 c 27565 BUSHING-flanged........... ... ... .. ... ... .. . .. . ... 1
14 c 27581 SEAL-oitanddirt ......._ ... T 2
15 NSS* BEARING - needle {use C27569 ball bearing) . ... .............. .. .. 2
16 NSS* SLEEVE - bearing (use C27569 ballbearing) . .. ............. ... .. .. .2

*Discard the needle bearing, sleeve and seals when reblacing with C27569 bali bearing.
tused in transaxle Model No. 826 -
ttused in transaxle Model No, 843

Printed in U.S.A. ‘ August 1990




MODEL 112B, 114B AND 116B COMPACT TRACTORS 47

« TRAVEL CONTROL

’ ‘ . REF. . PART NO. 7. DESCRIPTION ! . REQ'D
C 30657 LEVER -travel. . ... ... . . i) A

' 1 1
Q 2 C 29047 HANDLE - controf ............ e 1
2 . 3 138- 2072 PIN-Toll 1/8" X 1-3/4" .. 1
et 4 C 27593 BUSHING - flIDI0CK oottt et e e 1
e Jone), 5 138 2055 PIN - spiral 3/16" X 1-1/2" ... ..ot 1
- . ¥ X 6 195-° 533 WASHER . .., a
Ge Lt @ @ B : 7 o 27822 SPRING - GOMIPression . . ..ot ee e e 1
& & 2} & [_" 8 C  -30824 ARM -travellever ...t e e 1
j /@ : (20) 9, C 29651 LOCATOR -MeuUtral. .. ...\ eeeii e eeeae 1
10 C . 30817 NUT - push 3/8" . 2
‘ y 1 138- 2071 PiN-spiral 3/16" x 15/16" . ... 1
| 12 C 32987 ROD -travel ... i e 1
13 C 26332 BALLJOINT - R H. et e e 2
14 129- 163 NUT =378 =24 . e e 2
. ~15 113- 208 BOLT-3/8" - 16X 1-1/4" . i i, 2
16 131- 1352 NUT -3/8" < 1B108K ..\ttt et et e e e 2
17 C 32983 CRANK-ShIft ... ..ttt 1
18 114- 4 ' BOLT-1/4"-28Bx1-1/2".............. e R .01 |
: 20 C 32988 BRACKET -St0D . ...t P 1
21 13- 118 BOLT-5/16" - 18X5/8" ... it e 1
22 131- 9N NUT -B/16" - 18flange 1ock ... ...ovieeroeeinnee oo, 1
*
.-i—f\ ’ ’
\'ﬁ\
A

Printed in U.S.A, ) ) August 1990




@ # - o . ' ,
48 . . MODEL 112B, 114B AND 116B COMPACT TRACTORS 49
BELT, PULLEYS AND IDLERS (DRIVE}
REF. PART NO. DESCRIPTION . : X REQ'D -
1 C 29699 BELT -drive ... ... 1
2 C 25113 GUIDE-belt............ e e e e e 1
’ 3 113- 118 BOLT-5/16"-18x5/8" ... ... .. .. 3
‘ 4 195- 103 WASHER -5/16" ..... FR 2
5 131- 176 NUT-8/16" - 18 3
6 Cc 33208 PULLEY -transaxbe . . ... 1
7 126- 16 KEY -3/16" x3/4" woodruff. .. ......... . .. . ... 1
g8 83- 55 SETSCREW -5/16" - 18x6/16" .. ... .. ... e 1
9 C 28958 RING-retaining “E” . ......... . ... . 1
10 C 19071 PULLEY ~drive ...... ... 0 i 1
1 c 28315 KEY-1/4"squarex 2" ... ... ... ... ... ... ... .. ... .. ... 1
12 .178- 858 SETSCREW -5/16" - 18x3/8" ... .. ... ... ... .. ..t 2
13 14- - 712 BOLT-7/16",-20x 3/4" .. ... o e 1
14 195- 2029 WASHER .. .. 1
15 C 25370 PULLEY .......] S e B 1
16 C 12264 BUSHING. ... 1-
17 113- 209 BOLT -3/8" - 16x 1-1/2" .. 2
18 195- 525 WASHER - 3/8" 10
- 19 13- 1352 NUT-lock3/8"flange ............... ... . . . .. . . . ... 6
- 20 C 32970 BRACKET -campivol ... ... ... ot 1
, 21 C 17203 BUSHING -sleeve. .. ... ... .. ... . . ... . . 1
2 C 32978 CAM -clutch . ... . 1 -
23 C 30817 NUT -push 3/8™ . 2
24 C 30103 GUIDE-belt............................. e . 1
25 . C 32973 - ARM -clutch ... 1
26 T C 16673 BOLLER -cam ..o 1
27 C 30619 RING-retaining....... ... ... .. ... .. e 1
28 C 15672 PULLEY -idler, flat .. ...... ... ... ... ... . . oo . R
< 29 195- 104 WASHER - 3/8" .. 4
30, C 29243 RETAINER - belt ... ... . 1
3 13- 257 BOLT - 3/8" - 16x 2-1/2" ... 1
32 C 32981. BRACKET -idler ................ ..., T 1
33 C 18672 PULLEY -idler, flat .. ... ... 1
34 113- 207 BOLT-3/8" - 16X 1" 1
35 C 21942 SPRING-1ension ..............cooeiiii 1

Printed in U.S.A. . ’ August 1990




REF. PART NO.

C 27418
1 92- 5
) C 27260
3 C 27258
4 C 27289
5 C 30408
6 - BR 390837
7 113- 122
8 C 27422
9 C 27423
10 C 27263
11 C 27424
12 138- 75
1. C 30438
2 C 27259
3 ° C 30442
a C 30444
5 & 27258
6 C 30445
7 C 30439
8 C 2742
g 138- 2032
0 . € 30406
11 C 30441
12 187- 1328

@
Z0
924
&

‘g

»

Printed in U.S.A.

MODEL 112B, 114B AND 1168 COMPACT TRACTORS . b1

STARTER MOTOR {114B, 116B) ;

DESCRIPTION

MOTOR -starfing ........... FUTTT ‘

LOCK WASHER-5/16"............
BOLT-thru ......................

END CAP ASSEMBLY - commutator end

BRUSHSET...........ovuennnns
ARMATURE .....................

SCREW - mounting 5/16"" - 18 x 1-1/2"

GEAR - drive T PR
END CAP-driveend...............

KIT - pinionspring ... .. ... ........
PIN-roll5/32" x7/8"............

STARTER MOTOR {112B)

MOTOR - starter, 12volt ... ......... L
BRUSH ASSEMBLY ..............

ARMATURE -starter. ... ...........
END CAP -driveend. .. . .. e
END CAP - commutatorend ........ -

HOUSING-starter ................
BOLT - thru {includes washer) .. ... ..
GEAR-starter ....................
PIN-rolt ................... e

SCREW-No.8-18x3/8"..............

°

.......................

Yt o emh ok ok N e omd B b B ) s

.......................

........................

.......................

) B ek b —2 amd b 2 A — 3 3 5 2

August 1990



52
SHUT-OFF
SOLENOID
11148, 1168} MAGNETO
START _
f
GROUND BATTERY

IGNITION SWITCH TERMINALS

v R ’ .

MODEL 112B, 114B AND 116B COMPACT TRACTORS 53

‘ ELECTRICAL SYSTEM ;
o, - Use before PIN:
R . 112B-14103745
vt g 114B-141055566
116B-14116701
. REF. PART NO. DESCRIPTION _ . . REQ'D
1. NSS HARNESS -wire (112B) use C3103B) . .. ... ... .. v 1
1 NSS HARNESS - wire (114B, 116B)use C31036) ................... ... 1
2 C 25243 CONNECTOR-WIre . ...t e 1 =
3 C 29256 CABLE - battery negative toground {black) . . ... ............. .. .. 1
4 C 26108 SWITCH -neutralstart. ... ... . 1
5 ) 30267 SWITCH.- ignition (includes hardware) ....................... ... 1
6 C 32407 KEY -ignition............... e 1
7 NSS SOLENOID - start {use C33025kit)-. ............................. 1
8 NSS CBATTERY - 12volt {use C31213} . .. oo, 1
"9 C 18113 CAP-battery . . ... o 6
10 C 28322 SWITCH-headlights . ............. ... ............ . 1
1 c 32178 HEADLIGHT ASSEMBLY - 12 volt (see page 57 for service) . ........ 2
12 223 30 FUSE - 30 amp (included with harness) ................. e -1
13 C 27418 STARTER - engine, 12 volt {see page 51 for service) (1148, 1168} . . .. 1
13 C 30438 STARTER - engine, 12 volt (see page 51 for service) (112B) ... ... ... 1
14 C 27549 CONNECTOR -solenoid . ... ... i i, ’ 1"
16 c 14537 CONNECTOR-headlights .. ....................... ........... 1
<5
MAGNETD
GROUND -
-
_ <~ CARBURETOR
SHUT-OFF .
SOLENOID . vt
(1148, 116B)
(see carburetor}
f
i 14
-5

~ - Printed in U.S.A. : : -August 1990

F




R R R R R R IS

MODEL 112B, 114B AND 116B COMPACT TRACTORS

55
ELECTRICAL SYSTEM
. Use PIN and after: .
SHUT.OFF 112B-141037485
SOLE
R — 16814116701
- START ' _ .
- .REF. PART NO. ' DESCRIPTION . REQ'D
) GROUND BATTERY & 1 Cc 31442 HARNESS -wire {112B) . ... oo e e 1
o 1 C 31443 HARNESS - wire {114B PIN 14105564 and after) {116Ball) .. ..... ... 1
: 1 C 31036 HARNESS - wire {114B before PIN 14105564} . ... ................. 1
- GNITION SWITCH TERMINALS Inducates connection on 2 C 25243 CONNECTOR -wire ......... e ORI 1
114? bafore S/N 14105564 & 3 C 29256 CABLE - battery negative toground (black). .............. 0. ..., 1
' 4 C 26108 SWITCH -neutralstart .. ... ... ... ... i, 1
‘5 C 30267 SWITCH - ignition {includes hardware)} ... ... . ... ............. 1
6 C 32407 YOKEY-Ignition . ... P 1
7 NSS SOLENOID - start {use C33025kit) ....................cooeo.... 1
B C 31213 BATTERY - 12volt . e 1
9 C 30279 CONNECTOR -interlocswitch . _.................. J 2
10 C 29322 SWITCH -headlights . ......... .. .. .. ... i ... 1
11 c 32178 HEADLIGHT ASSEMBLY - 12 volt (see page 57 forservice) .. ....... 2
12 C 30260 | FUSE - 30 amp (included with harness)*. . ........................ 1
13 C 27418 STARTER - engine, 12 volt {1148, 116E) {see page 51 for service) . . .. 1
13 C . 30438 STARTER - engine, 12 volt (112B) {see page 51 for service) ......... 1
14 C 27549 CONNECTOR -solenoid. .. ...t 1
15 C 14537 CONNECTOR-headlights . ............cc0viiiiiiia . 1
’ 16- C 31947 HOLDER -fuse ... . i et 1
17 C 30275 SWITCH-intedoc”. . ... . ... 2
MAGNETO 1 , \
GROUND . ‘ -
. -
. /. L
~  CARBURETOR
SHUT-OFF
o SOLENOID
¢ 11148, 116B) v
(see carburetgrl
C . )
3 L o ’ . s
- e ¢ - - N N -
. . ‘ ’ Printed in U.S.A. Au'gustﬁ-_1990'




T

5 - ‘ ‘ . MODEL 112B, 114B AND 116B COMPACT TRACTORS .57
ELECTRICAL SYSTEM HARDWARE ‘ ;
REF. PART NO. DESCRIPTION = REQ'D |
1 C 23248 WASHER -internal tooth 5/8™ . .......... ... .o 1
2 C 24659 - NUT-5/8"-32knurled................... .0 1
3 182- 559 SCREW-No. 10-24x3/4" black .. .................... .. e 2
4 193- 70 LOCK WASHER - No. 10external tooth .................. . . 2
5 129- 17 NUT-No. 10-24heX....oo.ooiiniin e 2
6 192- 18 LOCKWASHER-3/16" .. ... ... e 2
] 7 129- 37 NUT-No.10-32 ... i 3
8 182- 10 SCREW-N0.4-40x7/8" ... ... e 2
9 192- 13 LOCK WASHER-No.4.............. DU 2
10 120- .13 NUT-No.4-40 ... ........_. e, e 2
11 C 240632 COVER-terminal ..o 1
12 C 15114 CLAMP - battery hold down ..... ... .. .. S JUNUR 1
14 129- 101 NUT-1/4"-20 .. 2
15 113- 3 BOLT-1/4"-20x3/4" . ...............c.... =, . 2
16 C 19521 CLIP-wire......... N 1
17 C 29169 SPRING -switchactivating........................ ... .. ... ... ... 1
18 132 310. PIN - cotter 1/8" x 1" ...... N e 2
c 28962 CLIP - neutral start switch wire ™. G UAR
’ HEADLIGHT AND REAR REFLECTOR
c 32178 HEADLIGHT ASSEMBLY . .. ... e 2
1 C 22573 LENS - headlight. . . ... e e e, 1
. 2 C 14304 .GASKET - headfight . . . . . FIR P .2
3 C 28932 BULB - headlight .. ... e e 1
4 NSS RECEPTACLE - headlight{use C32178) . ... ...................... .. S
5 187- 1334 SCREW - No.8=<18%T/2"black ..........0...cviuee 4
6 C 29637 RETAINER - headlight ................. S 4
7 C 30942 REFLECTOR -red, rear ... ... v ’ 2
a2
\ *Will require 2
. 4 ‘ before PIN: '
- © 112B-14103738 -
114B-14105555 |
116B-14116700 o
. ' ﬁ‘” .
T
b %
(‘:"ﬁ‘,_w.-‘r . v . . . A
Printed in U,S.A. o : ) August 1990




- 5
- “ . ) ' - h MODEL 112B, 114B AND 116B COMPACT TRACTORS 59
<
, DECALS

REF. PART NO. DESCRIPTION ) ' REQ'D

1 NSS* DECAL-hood-L.H. {112BYuse C32141 . ... ........... e 1

1 . NSS* . DECAL-hood-R.H. (112BYuse C32157 . . ... 1

2 NSS5* DECAL-hood-L.H. (1M4BYuse C32142 . . ... .. ... o 1

2 NSS* DECAL - hood-R.H. {114BYuse C32158. .. . ...t 1

3 NSS* DECAL - hood - L.H. {1168} useC32143 .. .. ... 1

3 NSS* DECAL-hood -R.H. (116B)use C32169 . . . .. ... ... .. 1

4 321-. 6659 BECAL - “caution” .............. N 1

B C 29201 DECAL-Instruction . ... ... . 1

/ 6 o 27875 DECAL -clutch, brake . ... ....... ... ... ... ... . 1

7 C 29478 DECAL-pinchpoint ... ... ............. .. .. e 2

8 °  NSS* DECAL - seatback (use C32093) ............... e 1

! 9 C 30539 MEDALLION - Ingersalt . . ....... ... e 1

) . *The original decals are not available.
- ) Use the decals shown.
- ' ) Replace both sides for correct match.
o . 3
ACAUTION | | | :
’ ; CLutCH T FAILURE 70 OBECRYE THESE PRECAUTIONS ’ ' . :
o . :___BEFKE B . o L COULD REBLLT IN INJURY | '

Riee PUAD OFLHATONS MANUAL
FORCOMFLETE WFEAATING INSTAUCTIONE

sy

O,

‘ PINCH POINT

READ OPERATOR S MANLUAL

< - LN

Y : R

- ) el

—_

. . . ' " Printed in U.S.A. . August 1990




61

NUMERICAL INDEX

NUMERICAL INDEX

AY

s

REF.
NG

PAGE
NO

PART
HO.

REF .
NO.

PAGE
No. NO

PART

REF.
NO

PAGE
NO.

PART
NO

REF.
NO.

PART PAGE

NO.,

REF.
NO.

REF .. PART PAGE
NO NO NO

PAGE
NO

RO.

PART

NO .

— RO MO T M — eyt N O3 m o — ey ~ -~ P~~~ W -3 -+ == 0] L] o oDo
DO A AT ANAA AR A A RAANNO NAANANA A A AN SN A AN AN OO M A A A NN A MM A A ND NN ™

Ot prl o =i = (T (M)

™ AN AP A OO A RN OO M = T O OV OV O G P B O P OV OV I [0 1Y [ v w00 003 P
L R e =

SFadd N OOC N AR AN NAR NN AN NN o

] i
NN MIN OSSN FIN OO =N ANSNORLO0NNM G RO AR NONR SN OMNNOONSS DD WNAD NN
HAF G SOOI OINNO NN OO OO OONINOR NGOG T OO SRR N DO RO OITI T I NNINOOOO = NNy
MUOVOUYVUYOVUYOUDOYODOODD OO OBNOOOT OO0 A S rmm e A A AR NANNANNNNONSNMm MmO MMm M,

OO OAOEOOODEOOOOODERNR 0NN EOEDO AP RTORROAANNOOATONG T
OO N I NI NI NI NN NN AN NN NN NI NN NN O ON NI N NS NSO ON SN NN OO OO NN NN D OO TN O N
LUULDLUODLLDULOLLDLLDLOLLLULLDULDDDODODLDODLDLOLLOVLLOULDLOLLUUOLLLIUDODUDODLDDOO
QT P~ o TG o Mmoo Moy = D~ onmdd nFnmm o AMUOUONd - NOEF-m 29_. [ —

[3pEas - EC ol I 3 4 JEC B Y- o — e H OO AN A AL AN AN NS ENNA A AN =N A NN NN TSNNSO MO vOh

AN H ORI RSNV SNSRI Wn
<t <t -t = SNmTmmNm-F N Ao m o

557575755557135991111935133333333
A A A A A S SN [ RTaNIaNT ol L WTo T S J0- JEC JE- gh- g - it

41
43
4
4
4
4
43
45
43
43
&3
43

i

23478913455788890223.&29923.4567390123.&.567.&012.3&5679012333792225055253
COOO0OO0Ommmm e A - NNNNN SN NNNODN YOO OOWO OO RN SN DODOVO MO P N M WO
HFT I I T I I GGG ITI LI SNNNOINNDNDO NN AR AN AR D D NN AN D N A A N NG M 0 0O 0O O NN
i e e e e e e e e e e e L S N o L o e e T ot o L N S S e L L A N N N N N N N o N N YN = )
22222222222222222222222222222222222222222222222222222222222222222222
CUOoLLLLLVLLLLLLLUDDODULLLILLLLDLLDLDDDLDLLLLLLDLDUYDDLDLDLDULLLLLDLUILDLLLDLLOD

[

g
[

NFTHONTMO O NGO 0he M o < T M~ oo § " m e oo W0~

TNt A 0 ad et G A o e A N O P A D ) N ) DN P WD vt P 0N G0 o v v et () < LD et N 0 s e O e 143335678333

'

. - N
7..7..7,7795977777997997771151997719991111?97711177755555}5555?95559999555
— - - N e — - o o -t e 0y NI NS e NN Al A A A At e e o e o e e e

~

) 89019_23455739012345678900123456789023-&56789023&.5678235790123&.567’8901

MmO MOOMemM 3T IS4 TN NCNNNNING OO YO OO OURERRMNNNAE OO0 O RRAR RO OO O
3333333333333333333333333333333333333-33333333333333333333333333333.&..&.
L e el e e e e e e e e i e e e e e o L S e T T N L e N N SV L N N o o N S 0 W S S N S N N S N I N i S S
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCG

L

[t

[’ .
OO =M Mm OONNNo — R m@&eNO - MO oD on @M wo-t NP~ O~
NN NN AT DA A A A A A AT AA AN A A DA A A A NN AN F NN A NSO OO N~ r—AA A A A~ A A NNM

o~ L N M N e BT A N W s I e e s T B o R o B 0 M B il e = = DDA A ™~

899002338569049188152223507665736600&..’4&58899035?98901234567890123&.5?
222333333-&.4&.663500123333:4_.fo22443334445555555666660011111111112222222
NP RSN AR R DO ri A OO OO NNNNNENNCINDNENNNONNSNN NN MO0 Do e e e o e

) 55555555555555666665566666666777777777]777T7;77..7..777777777777?77777?77

AL LR I s L I I s I A n K R A e Ea K KA R A o o I a R ot I o I o A N A o s W sl M M R R N M B Ha R R N N R R R R R N )
CCCCCCCCGCGGCCCCCCCCCCCCCCCCCCCNGCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCC

. T
o oo [ B« I s ] SO O N WD Mo WM OO0 n - — m ~F -~ n FFonh O
W NN AN O AN A NN T NN AN e N OO At AN et e M N e A NN WD Oy OO0 vt vl i e et 0O

Y ] @
- 9

NI I QDY e = VG I P GV IO LN I OV LN A € 10 O 0 U0 LN LY () el vl e vt vt o o P % O3 P 1D L0 P €0 O8 B 169 P 80 U3 LA € 1O ©0 LA P 100 163 B 40 07 U0 t0
MMM NEO -3 NMMTF TN F NN ) F ot d FFFF T FFd NF NG Mo M D O N DT

COMOING OO OO NNNOMNOMNOOMAERMOAOO NN NEAOSINE OO SN ONOGR N NN OO NG O WD~ O
0659015511477627774660991270111.&.445555557174&3162:4?0512314:47001112222
OO0 HHAN A NOWMFINNNAEOONNNAVOoOMNEOIMMOEEIMNMNMOEOONFNTOANINROM MO D A OO N PSS NP S
SOOI OUOOVOOWONRMNAERERNODOAGCOAGO AN NNONOCh —m (M MM T 3 T T DN 1 1Y P IO I D W0 WD N

B R R I e R e e R R R R e L h e e e L T R R N B N N N N N s bt e ey

VULOLOLLDLOLLDLDLLULLDOULUULOLDDLLULYLLILIULLLLLDDILDLLLLDYLLUULULDULDLDLDDLDUUUOULOD

'

NEMNORINOADD OPROoOOW 9352‘21# 3 0 N~ TDmOoOrROY @ Mo un =] fe} Al NTaNTa R o
AN AT AAM A AN AN A AN AR NI OONONM NN A~ NN O N NN OV O O NN O P Uy ek et 7

v
]

— R e R | — — =t - — o e o~ — - = — - - =M FNmMmE W e

77886688}437999003255558500.&016653.,..4692100110709&«?53.&.6.&
55220035815999332163999911155995581281658800418303357.
113899572134.4&6677855579000&58800511352255577&6847144852955456197723
LOOLVRNNVONMOOMEMONMEO S EH A EH NN NN DT A O A AN NN N OO OO ek MO NNOOOROO MM O
2222666699999999912222222222233336667?999999999999999622579291235567
222222222222222222222222222233333333011111223:4,.4.4.4.4&
RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR11111111111llll
BBBBBBBBBBBBBBBBEBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBCCCCCCCCCCCCCCC

t




./.
—

@ [sp =R Nl — un (=0 [aa R =a R o Mo Vol o Vo I o s e ) w -+ —~N O o 0w — M~

.2531315113&142397411121.1331376181716135A16411P42 4

_. .

REF.
NO

F T R A - A T N R T N B N N N L L L N - L B B R R R Y N To N T TP LY. K
mMmoi N — AN At A AN MMM NI M NI R MM oy -t

NO.,

PAGE

' n

OO~ I NN MmO A A A= NN MM =N NO NSO SO
222220222270001122222222222333&ﬁ26?7?75l10844351

-3 FESANDOOODONOmON NN NGO O e e N - [+ales] O

) . OF NN NN Ve

L e e e L e e e e e O L I T e e T O Y T R NS AR N B |
NN NMO MMM NOnDOMANOONUONO OO0 EONm -t oy h el e ) —
OOV ORONON OOV OV OO DTN A Sl NN
A~ A~ A A A AA A A AA A A A A A A A A A A A A A A SO NN NI NN N M

PART
NO

R

OO D WO N D N w [o)] —  m .09322 — OO uwy oy P &0 P O [+)} OmMmWA MO
DNANOMOAN AN A0 T N AN =N ONAOT NN A D F NN AN A A AN NAC NN e Ot O =3 O N

REF.
NO

'

E
t

’

MO AN MGG T A A A3 3N A N H IR A AN N N A s e O e D e e A s NN

PAGE
-HO.

o000 NMm—ARNNAMANOD s A A SN O0ODDSF AR O OOV S DS TR OO0 DO
— .

MmOmmEm e SNODOOQOoOOOe © S NN NOo oo o0 oMM NN NING
OO N N B e e e I I T B R R R e

NUMERICAL INDEX

[ H Y Y T N T Y A O Y A TN A Y Y Y Y O A Y T Y Y N Y Y T T Y T Y Y S Y Y Y Y Y T R Y A A T O T O I
OO OO NNV ON AR OOOD D N OO OOV DONAONC RO
A AA A A A A A A A A S A A A A A AT A A S A A A TS A A A T A A A o A o ] v e e ] e e ] o ] o e ] v o el ] o ] —

NO.

PART

N ] o~ N NN DO <+ o oo —HOd 0 O AFAn MO st O ONNT Oty DO
29223&121?189313112312222?12?1135721_1122626313111132215&62223211211.I.

REF .
NO

1
-

—/917{9733115779?597?9779159999711777997«353795775775391591177?55?59799
o) N T 223522214..42..432..442233.&1115215511352233322233432342.&.133&.223333.&..&.3

PAGE
NO

3

3:41880122255778999171&666].666736777.!..11122222333333999966llll;ulll.12226
O A—"—0NHANMONS OO OO AN DO O~~~ ..I..I..I.l30000000000006668665?7111138883555
iRl e R e R i R R It B A I o I o I oV I oV N AN o] — == N i R B e e R R R R e IR S oY) bl AN Rl e K o o o W s
. o e —
__—_.__________H__»_.______.__H.__.______‘____h_________p_______.v._-____
33333333333333333333.&.111369999999999999.0.,DJ999999999111111111111111112
e e i e i R R e R R e R e e R B i e T B T B T B T B IR IR B B B O

PART
NO

. L -
o ™~ & My — N [Ya) — N ONMNMNMS-N NO ™ ThOm NN mom ™~ oo u o~ -3 ™~
3125311111284111118114662222312123661219111.2?832111.41151531392923191

! ' _.mwm
NP A A A EH N PSRN NNND AN ONOOO RS~ OORN NN ORI A AN A A SN~ NSO M
™ NN OIS AN AN — WD e -t - ot~ 0 e )M T el = ) e T SN O A N AN N MmN m

P~

REF .
NO.

PAGE
NO

O T N A D DMy oo ooOoo00oOo

TN OFTNNONMMNINO O NM NN NN MM m
Ll B B B B B B B !

LMY AONNMBOARNMMERODCOURRSOMES MO, DOR WO Falit= Rt d — =N
NSO MNMMOMO =M TN DDOOoe
DODOOOOQDOAACNNMT AT ALYV & L L L L U L b b e b F e e
33333333333333333333333333333333333111122&.667899991llllllllllvlllllll.
DLLLUUULDLDOLYUVLLDUULDOLUULLLLOLDLLULLLLDLLCODOOOCOODOCODD A tAd Al A~

PART
NO

NN WO O MmN P OO N o M — - o — e o0 -y N O DOAMNMIN=~LWnn NWOwOom
oI Mmmm AN MM TN A AT RN A ORNNNON A TGN OO A A A A A AN NNONONMNMO e At A NO

REF.
NO

NMOHBORNO PO MO MOA—T AN A —AA A A = =S ONWINNNOMOORORAORMANRENRSNRSESRD OO =0~
e S e S N NN DD N N He MG NN NN G MmO Om oo E NN e oo

PAGE
NO.

»

MG OO DD ANMORR OO NI OO DRROO NG INOSNONNRNO~NONROOOR =T NORO NGO I NrS
HrArA A A A A NNNENANNCSGANNEO OO NN 3T I IS AN OOCOO M ANONRRRANODEO O OO0 0~
SFFFFF ST F AT ARSI S I IS AG G SR IF RS TS FI TGS TIIONAOANONONNOOVOOCOOIOOOOON NN CDD
=R afolafaFalafaYalafalalafalaYeloNvieRe e v Rol+ReR el e Roslo ool alaRalofaoloNojojolofajajafafalafalafalaloleleleRelelshofesiafepalopelels)
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCC@CCC

NUMERICAL INDEX

FART
NO.

»

LN ~ [+3] T O oMo o D P oed wr~ oo 1:4.0 N W0 M o4 [ S o ‘.
Hhh AT O N A A A ™M WA A A A A A~ e = U OO NN LD Dkt N A A MO NNM AN e SN Oy .
r .

REF.
NO.

{ . K

. ) N . ,
5977975339999955555555599??55377?55575555937911177957335557??3115555 i
oI oy o — - — - — N A o o~ — o~y N A NN NN D A NS AN h

PAGE
NO.

DOF A ODOON T OO DO—ANORDOOMUNVOANM T TNORORS AN T~ MmO —mMINNORNRNROANINWONO —0

NN CRROBOMA A A NANNNNCNNEOIO TSN NMO P NGO OO A NN OOQONINOY OO oD -

3..45667?77?778888888888888888888888888885899QMODO01111122222221..&:4.4.4&&4

OO OO RO OCO0O0000ODOCLDO00OROOOQ
I P N I N N I N I O N O I N N N I N A T N N N N A NS NN N NN NN N MM N oo eI TmoO oo eomnmnmm oM m

& DOLLODDUDOLULULLUUOULLDUUDLDLDLDIDULDLODLLUOLVLLLULLUDDDULDULUDLUOLOOLDDLLLDLUUDODODODD !

PART
NO.




